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Note:This rep° rt|$isslJed subleGl变 o the丁 esting洛nd Ce喊iΠ ca刂on Regu|a刂 ons ofthe TUV sVD Group and the
Genera|Terms and GondⅡions of BlJsine$$of TUV s¤ D psB Pte Ltd ln add谗 on th丨 s report is governed by the
lerms set out W}thin thi$report
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Fire performance test of portabIe fiΓ e eXtingui$hers subm|tted by Asiatic Fire System Pte Ltd

TEsTED FOR

Asiatic Fire system Pte Ltd

65Joo Koon Circ|e
s:ngep。re629078

PER|oD OF TEsT

25sep2017 i廷

ME丁HOD OF TEsT

ss EN3-7∶ 2012-“ CharaC廴 e「 ist∶cs,perfo卩ηanCe Γequ|rement志 and test methods”

IDEN↑ lFICATION OF EXTⅡ NGuIsHER

Type                  ∶“K|LLFtRE” bran0;modeI“ κPˉ2EN”

Maufacturer             ∶Asia刂c Fire system Pte Ltd

Fi∶θ gxu"guishel Ⅱlediu"l     ∶QFlRE40,(dry powderl

Nomina|charge of e×tlnguisher∶ 2kg

Method of pressure storing    ∶Stored pressure type

The test was cOnducted at TUV sUO PsBis Ⅱre Iaboratory |ocated at No 10, Tuas AVenue 彳0:
singapore639勹 34
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Test Rθ port No.7191170404-mEc17`01ˉ DA
datθd25sep2017

CONCLusION oF TEst

sVPPLE嬲 εNTARYINFORⅢATION

Quantity of samples pΓ ovided 6pieces

Date of submission 24ˉsep-17

REPORT

This report compri$e$5pages,inc|ud∶ ng1annex
0nly rnateoa丨 detai|ed in this report have been su⑼ ected to tests

The summary and checks and tests are given on page3
This report O「 any part of"may not be repΓ oduced withoutthe W"扯 eh perrη ission ofthe laboratoγ

As$isant Vlce President

(Fire Pr° perty)

Mechan|ca|

This is a IaboFatory test repρ 琏and not a pFoduct Gert盯 icatIOn approval

⑩
卿

Conformi丈 y ofsubmi仗 ed sampIes with c丨 ause15of EN3-7
(yes/nc,)            ~

Fire C丨 ass(es)∶ ntended for

Yes

A/B

Fire ratings:;;ICh丨 eVed 13A/55B
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了est Report No,7191170404ˉ MEC17'01¨ DA
da惫ed25sep2017 ⑨

蛳s刂嬲鼬ARY OF CHECK AND T旺sTs

彳. Cl硌s$丿甄蓄宙Fθ rating(EN3-7∶ 2004+A{∶ 2007iC丨 ause152)

(1)-5min fo「 nres≤ 21A&‘ 7min for砜Γe$≥ 27A

2‘  CIa$$8嗲 :re rau讯g(EN3-7∶ 2004+A1∶ 2007c|ause153)

kem εN3ˉ7

CI渡u$g
DesGr番 pt∶on

鑫ppⅡcabIe

~~lYe吖Nol~
Yes

ConforR兢缈
~lYp吖Npl~
Yes1 152 C|a$sA秆 re rating

1 153 Class8nre rating Yes Yes

Te$t No 冂 2 3

Fire s丨 ze 13A
Moistu「e Content of wood∶

(%)
Measured aⅤ e「age

13 13

Pe「m|ssib|e aVerage                    (%) 10 to 15

Measured ambient cond沈 ion WⅡhin testΓoom     (° c) 29 29
Perm}ssibIe tempe「ature w改hin the test room     (。

G)
before iqnition

θ to30

Measu「 ed oxygen concentΓ a廿on throughout     (%)
test

208 208

Minimum required Oxygen concerntrauon        (%)
thΓoughout

≥19

Test自 re extinguished                      (yes/no) Yes Yes

MeasuΓ ed钔me b extinguished test秆 re      (min∶ s) 1∶ 04 o∶ 57

Max丨 rη um permtssibIe extinguishing tirη e(1) (1)

Achieved test flre Γaflng-C|ass A 13A

Minirnum Γequ|「 ed fire rat|ng                    - 8A

Conform砖yto c|ause152(yes/no)∶ Υes

Test No 1
●
‘ 3

F re sIze 55B
Fire test carΓ ied out (ln doo「 /outdoorl outdoor
Measured ambienttemperature              (° c) 29 29 29
PermissibIe ambienR始 mperature            (oC) 0to30
Measured w奋 nd speed(旰 outd。。r)   ∷        (m/s) 《 3 (3 《 3

Max}mum perm|ssib备 e Wind speed           (m/s) ≤ 3

Test fire extingu;shed                       (yes/n。
) Yes No Yes

Measure刂 melo ex创 nguished test】 re       (m|n∶ s) o∶ 10 〈1)
0∶ 13

Measured depth of heptane a段er exUnc愆 on    (mm) 》 5 (】
) )5

Minimum requ讦 ed rem丨 nde「 of he淤ane afteF   (mm)
extInction

≥ 5

Achieved test竹「e Γatlng-Class8 55B
Mini「num requ奋 red test砜 re Γa刂ng-C丨 ass B 34B

Conform徒 yto c丨 ause153(yes/no)∶ Yes
(彳 )Test fire not extinguished
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T瞎醪t Repo盹 搬◇。7191170404ˉ泗叵C嚼 7`0噌 D̄A
斌镶ted25sep2017

Anne滠 钅:Pho奁 o镳罗愚ph ofp°改abIe曹ire ex殳 in¤ u∶$her
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Test Report No:7191170404ˉⅢEC17`01ˉDA
dated2s sep2017

PIθ备§仑Ⅱotθ thε tthI龠 Rθρo砣 Ie lesugd undor曲 o folh喵ng tαm3:

1   This rθpO砘 applies t0攵 he samp|e of the spθGiⅡc pFoducΨθquipment given at the time Of its1esllng/ca|ibration  The resuts are no变 used to

indcale Orimuy thalthey are ap口 ℃auelo olher gmⅡ ar lems ln add泗 onj su由 resdts must nO攵 be used⒃ ind∞夕 Or Ⅱ丿y lhaI扌UV$uD
PsB apprOvesⅠ  recommends or endOrses the mθ n△facturer,suρpher Or usθr Ol such produCVequipment,Orthat TUV sUD PsB ln any way
“
guaranteθ s” the later pe汗 o￠mance Ofthe produc.Jequ丨 pment UnIess othε 抑耐se s1ated|n this repO耐 | nO tests were conducled to de文 εΠηiRε
|ong term e{|{∶ eds of using the speCinc ρrOduGVequipment.

2   The samp|e/s mentiOned {n this repod is/are submi灶 ed/supp盯εd/manulac1ured by the C|ient TUV sUD PsB therefore assumes no
respons}bⅡ⒒y fO「 】he aCcuracy Of informa呐On On the brk,nd name,mOde氵 numbeΓ ,o冖g|n of manufaclure氵 consignment or any informa钔 on
suρp"ed

3,  Nolhing in this repo时 sha"be in饴 rpre始 d lO mean thal TOV sUD psg has veoied of ascedained any endO6emenl or marks from any olher

testing authOHty Or bOdies tha艾 may be fOund on that sampIe

4找
糨:氵唧$勰烹荃⒊曳』虽黾谳r骢漶黯shal№ m龇钾!F°猁b TUV sUD鸭Bσ⒃帕e℃m吨∝resulls

5  U舟{ess Otherw se蜕atedfthe tesls were CarHed Outin T0Vs0D PsB Ple Lld,NO1sciδ nce Park DⅡ ve singapore11822饣
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